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1. Client
> Name : Samsung Electronics Co., Ltd.
- Bditaas . 129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,

" Rep. of Korea
> Date of Receipt  : 2019-01-25

2. Use of Report D -

. Name of Product and Model - Mobile Phone / SM-A1 05M/DS

W

. Manufacturer and Country of Origin : Samsung Electronics Co., Ltd. / Korea
5.FCCID : ASBLSMA105M

6. Date of Test : 2019-02-17 to 2019-03-04

7. Test Standards : FCC Part 2
FCC Part 22 subpart H
FCC Part 24 subpart E
FCC Part 27 subpart C

8. Test Results : Refer to the test result in the test report
Tested by Technical Manager
Affirmation M.’
Name : Kwonse Kim (Si ) Name : Bongok Ko (Signatlre)

2019-03-06

KCTL Inc.

As a test result of the sample which was submitted from the client, this report does not guarantee the
whole product quality. This test report should not be used and copied without a written agreement by
KCTL Inc.
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1. General information

Client Samsung Electronics Co., Ltd.

Address 129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,
Rep. of Korea

Manufacturer . Samsung Electronics Co., Ltd.
129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677,

Address Rep. of Korea

Laboratory : KCTL Inc.

Address : 65, Sinwon-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Korea
Accreditations . FCC Site Designation No: KR0040, FCC Site Registration No: 687132

VCCI Registration No. : R-3327, G-198, C-3706, T-1849
Industry Canada Registration No. : 8035A-2
KOLAS No.: KT231

2. Device information

Equipment under test : Mobile Phone

Model : SM-A105M/DS

Derivative model : SM-A105M

Frequency range . Bluetooth(BDR/EDR/BLE), ANT+_2 402 Mz ~2 480 Mz

WIFI1(802.11b/g/n20)_2 412 Ml ~2 472 Mk
LTE Band12_699.7 M ~715.3 Mtk

LTE Band17_706.5 Miz ~713.5 Mt
LTE Band5_824.7 M ~ 848.3 Mk

LTE Band4_1710.7 Miz ~ 1 754.3 M
LTE Band2_1 850.7 Miz ~ 1 909.3 M
GSM850_824.2 Miz ~ 848.8 Mz
GSM1900_1850.2 Miz ~ 1909.8 i
WCDMAS850_826.4 MMz ~ 846.6 Mi
WCDMA1700_1712.4 M ~1752.6 M
WCDMA1900_1 852.4 MMz ~ 1 907.6 M
Modulation technique :  Bluetooth(BDR/EDR)_ GFSK, 1/4DQPSK, 8DPSK
Bluetooth(BLE), ANT+_GFSK
WIF1(802.11b/g/n20)_DSSS, OFDM
LTE_QPSK, 16QAM
GSM_GMSK, 8-PSK
WCDMA_QPSK

This test report shall not be reproduced, except in full, without the written approval
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Number of channels Bluetooth(BDR/EDR) 79ch

Bluetooth(BLE)_40ch

ANT+_79ch
WIFI1(802.11b/g/n20)_13ch
Power source DC 3.85V
Antenna specification Internal Antenna
Software version A105M.001
Hardware version REV1.0
Test device serial No. R38M10M74PH, R38M10J386Z, R38M10J383Y
Operation temperature -30 °C ~50 °C
2.1. Accessory information
Equipment Manufacturer Model Serial No. Power source
[Earphone ALMUS EHS61ASFWE - -
information
Samsung
Travel Adapter Electronics Co., ETAOUS4IWE | R37K9RC6DD3RC3 | AC 100-240V
Ltd. 50-60 Hz, 0.15A
. Samsung
Micro USB Data Electronics Co., ECB-DU6SWE - -
Cable Ltd

2.2.

Information about derivative model
The difference between basic model and derivative models is:

For SM-A105M, it does not support Dual-Sim card, support Single-Sim card and changed
from Dual SIM tray to Single SIM tray.

This test report shall not be reproduced, except in full, without the written approval
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2.3. Frequency/channel operations

This device contains the following capabilities:

Bluetooth(BDR/EDR/BLE), ANT+, WIFI(802.11b/g/n20)
LTE Band12, LTE Band17, LTE Band4, LTE Band5, LTE Band2

GSM850, GSM1900

WCDMA850, WCDMA1700, WCDMA1900

GSM850 GSM1900
Ch Frequency Ch Frequency
i (M) ' (Mz)
128 824.2 512 1850.2
190 836.6 661 1 880.0
251 848.8 810 1909.8
Table 2.3.1. Table 2.3.2.
GPRS/EDGE GPRS/EDGE
WCDMAS850 WCDMA1700 WCDMA1900
Ch Frequency Ch Frequency Ch Frequency
i (Mz) ' (Mtz) i (Mtz)
4132 826.4 1312 17124 9262 18524
4183 836.6 1412 17324 9400 1 880.0
4233 846.6 1513 1752.6 9538 1907.6
Table 2.3.3. Table 2.3.4. Table 2.3.5.
RMC/HSDPA/HSUPA RMC/HSDPA/HSUPA RMC/HSDPA/HSUPA

This test report shall not be reproduced, except in full, without the written approval

KCTL-TIR001-003/2



http://www.kctl.co.kr/

TEL: 82-31-285-0894

KCTL Inc.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:

KR19-SRF0017

Page (7) of (123)

KCTL

3. Maximum ERP/EIRP power

GSM850 / WCDMAS850
ERP
ot Tx Frequency Emission =
ode (Mhz) designator ax. power Max. power
(dBm) (W)
GSM850 (GPRS) 244KGXW 28.02 0.634
824.2 ~ 848.8
GSM850 (EDGE) 248KG7W 21.29 0.135
WCDMAS850 826.4 ~ 846.6 4M26F9W 22.99 0.199
GSM1900 / WCDMA1700 / WCDMA1900
EIRP
ode (MHz) designator ax. power Max. power
(dBm) (W)
GSM1900 (GPRS) 243KGXW 26.20 0.417
1850.2 ~1909.8
GSM1900 (EDGE) 242KG7W 23.85 0.243
WCDMA1700 17124 ~1752.6 4M16F9W 22.90 0.195
WCDMA1900 1852.4~1907.6 4AM15F9W 21.84 0.153
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4. Summary of tests

FCC Part section(s) Parameter Test results

2.1046
22.913(a)(5)
24.232(c)
27.50(d)(4)

Conducted Output Power N/ANote?)

2.1049 Occupied Bandwidth & 26 dB Bandwidth Pass

2.1051 Band Edge Emissions at Antenna Terminal Pass
22.917(a)

24.238(a) Spurious Emissions at Antenna Terminal Pass
27 53(h)

22.913(d)
24.232(d)
27.53(d)(5)

Peak to Average Power Ratio Pass

2.1055

22.355

24.235
27.54

Frequency stability Pass

22.913(a)(5)
24.232(c)
27.50(d)(4)

Effective Radiated Power &

Equivalent Isotropic Radiated Power Pass

2.1053
22.917(a)
24.238(a)

27.53(h)

Radiated Spurious Emissions Pass

Notes:

1.
2.

3.

Please refer to the conducted power of SAR test report.

All modes of operation and data rates were investigated. The test results shown in the following
sections represent the worst case emissions.

The fundamental of the EUT was tested in three orthogonal orientations X, Y and Z and in all
possible test configurations and positioning.

The test procedure(s) in this report were performed in accordance as following.

+ ANSI C63.26-2015

+ ANSI/TIA-603-E-2016

+ KDB 971168 D01 v03r01

. Per evaluation report, all of the data contained herein is reused from the reference

FCC ID: ABLSMA105F report.
The reuse bands as following:
GSM850 and WCDMAS850/1900

. The test was fully perform for GSM1900 and WCDMA1700.

This test report shall not be reproduced, except in full, without the written approval
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5. Measurement uncertainty|

The measurement uncertainties shown below were calculated in accordance with the requirements
of ANSI C63.4-2014.

All measurement uncertainty values are shown with a coverage factor of k=2 to indicated a 95 % level
of confidence. The measurement data shown herein meets of exceeds the Ucisrr measurement
uncertainty values specified in CISPR 16-4-2 and thus, can be compared directly to specified limits to
determine compliance.

Parameter Expanded uncertainty(+dB)
Conducted RF power 1.76 dB
Conducted spurious emissions 4.03 dB

9 kiz ~30 Mt 2.28 dB

Radiated spurious emissions 30 Mz ~1 iz 3.68 dB

Above 1 (lfz 5.72 dB

This test report shall not be reproduced, except in full, without the written approval
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6. Measurement results explanation example

The offset level is set in the spectrum analyzer to compensate the RF cable loss factor between

EUT conducted output port and spectrum analyzer.

With the offset compensation, the spectrum analyzer reading level is exactly the EUT RF output

level.
Frequency (Mk) Factor(dB) Frequency (Mk) Factor(dB)
30 16.61 8 000 18.19
50 16.62 9 000 18.33
100 16.64 10 000 18.51
200 16.70 11 000 18.56
300 16.72 12 000 18.77
400 16.76 13 000 19.08
500 16.79 14 000 19.18
600 16.83 15 000 19.04
700 16.84 16 000 19.07
800 16.86 17 000 18.73
900 16.90 18 000 17.68
1000 17.09 19 000 18.33
1700 17.11 20 000 19.21
1800 17.15 21 000 19.53
1900 17.16 22 000 20.20
2 000 17.20 23 000 20.98
2100 17.21 24000 20.31
2500 17.26 25000 19.62
2 600 17.30 26 000 19.09
2700 17.31 26 500 19.59
3000 17.35 27 000 19.45
4 000 17.46 28 000 19.00
5000 17.59 29 000 19.23
6 000 17.74 30 000 18.77
7 000 18.04
Note.

Offset(dB) = RF cable loss(dB) + Divider (dB) + Attenuator (dB)

This test report shall not be reproduced, except in full, without the written approval
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1. Test results
7.1. 99% Occupied Bandwidth & 26dB Bandwidth
Testsetup
ivi Mobile
- pivider Test Unit
Attenuator Spectrum
Analyzer
Limit

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

Test procedure

971168 D01 v03r01 — Section 4.2 and 4.3
ANSI C63.26-2015 — Section 5.4.3 and 5.4.4

Test settings

26dB Bandwidth

a) The spectrum analyzer center frequency is set to the nominal EUT channel center
frequency. The span range for the spectrum analyzer shall be wide enough to see sufficient
roll off of the signal to make the measurement.

b)  The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW
shall be set =2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.
See guidance provided in 4.2.3.

d)  The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “-X dB” requirement, i.e., if the requirement calls for measuring the —26 dB
OBW, the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below
the reference level.

e)  Set spectrum analyzer detection mode to peak, and the trace mode to max hold.

f) Determine the reference value by either of the following:
1) Set the EUT to transmit a modulated signal. Allow the trace to stabilize.
Set the spectrum analyzer marker to the highest level of the displayed trace (this is
the reference value).
2) Set the EUT to transmit an unmodulated carrier. Set the spectrum analyzer marker to
the level of the carrier.

g) Determine the “-X dB amplitude” as equal to (Reference Value - X). Alternatively, this
calculation can be performed on the spectrum analyzer using the delta-marker
measurement function.

h)  If the reference value was determined using an unmodulated carrier, turn the EUT

This test report shall not be reproduced, except in full, without the written approval
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j)

i)

modulation on, then either clear the existing trace or start a new trace on the spectrum
analyzer and allow the new trace to stabilize. Otherwise the trace from step f) shall be used
for step i).

Place two markers, one at the lowest and the other at the highest frequency of the envelope
of the spectral display such that each marker is at or slightly below the “-X dB amplitude”
determined in step f). If a marker is below this “-X dB amplitude” value it should be as
close as possible to this value. The OBW is the positive frequency difference between the
two markers.

The spectral envelope can cross the “-X dB amplitude” at multiple points. The lowest or
highest frequency shall be selected as the frequencies that are the farthest away from the
center frequency at which the spectral envelope crosses the “-X dB amplitude.”

The OBW shall be reported by providing plot(s) of the measuring instrument display, to
include markers depicting the relevant frequency and amplitude information (e.g., marker
table). The frequency and amplitude axis and scale shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

99% Occupied Bandwidth

a)

b)

Notes:

The spectrum analyzer center frequency is set to the nominal EUT channel center
frequency. The frequency span for the spectrum analyzer shall be set wide enough to
capture all modulation products including the emission skirts (typically a span of 1.5 x OBW
is sufficient).

The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the
anticipated OBW, and the VBW shall be set = 3 x RBW.

Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation. See
guidance provided in 4.2.3.

Set the detection mode to peak, and the trace mode to max-hold.

If the instrument does not have a 99% OBW function, recover the trace data points and sum
directly in linear power terms. Place the recovered amplitude data points, beginning at the
lowest frequency, in a running sum until 0.5% of the total is reached. Record that frequency
as the lower OBW frequency. Repeat the process until 99.5% of the total is reached and
record that frequency as the upper OBW frequency. The 99% power OBW can be
determined by computing the difference these two frequencies.

The OBW shall be reported and plot(s) of the measuring instrument display shall be
provided with the test report. The frequency and amplitude axis and scale shall be clearly
labeled. Tabular data can be reported in addition to the plot(s).

1. All path loss of frequency range was investigated and compensated to spectrum analyzer as TDF
Function. Please refer to the page 10.
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Test results

Test mode Frequency 26dB bandwidth 99 % bandwidth
(Mtz) (Mtz) (Mz)
824.2 0.318 0.244
GPRS 836.6 0.319 0.243
GSM850 848.8 0.314 0.244
824.2 0.321 0.242
EDGE 836.6 0.320 0.248
848.8 0.318 0.250
1850.2 0.318 0.243
GPRS 1 880.0 0.320 0.243
GSM1900 1909.8 0.316 0.243
1850.2 0.318 0.242
EDGE 1 880.0 0.318 0.241
1909.8 0.314 0.242
826.4 4.88 4.28
RMC 836.6 4.78 4.20
846.6 5.35 4.26
826.4 4.78 4.21
WCDMAS850 HSDPA 836.6 4.74 4.20
846.6 5.78 4.28
826.4 4,72 414
HSUPA 836.6 4,72 414
846.6 5.83 4.24
17124 4.79 417
RMC 17324 5.77 4.24
1752.6 4.78 4.16
1712.4 4.78 417
WCDMA1700 HSDPA 17324 5.74 4.25
1752.6 4.78 4.16
17124 4.74 4.16
HSUPA 17324 4.79 4.23
1752.6 4.72 4.16
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Test mode Frequency 26dB bandwidth 99 % bandwidth
(Miz) (Mz) (Mz)
18524 4.75 4.15
RMC 1 880.0 4.76 4.15
1907.6 4.79 417
1852.4 4.74 4.15
WCDMA1900 HSDPA 1 880.0 4.75 4.15
1907.6 4.79 417
1852.4 4.78 4.19
HSUPA 1880.0 4.75 4.20
1907.6 5.35 4.23
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26dB Bandwidth

Test mode: GSM850
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Test mode: GSM1900

GPRS / Low ch. EDGE / Low ch.

Multiview | spectrum

Ref Level 30.00 (Bm
At AndE SWT 63

T spectrum2 | 1 [Muttiview

W SkHe
VBW 20kHZ  Mode Suts FET

TTF

. ME[1 1 diser
155017400 G}
" Lis, B -
\ =1
- 1
o
Fi k| 7 \
100 I 1o !
20 - 2 .
" r N
b F L
20 e
T
L, A oy
- iy,
102 . 10 -
o hnag it o™ s A gt A /
s y 18 P R TN Ly i e o i

e 0
[ 16507 Giiz 1001 prs Span 2.0 Mtz 7 L8502 1001 pts F00.0 Wz, Span 2.0 Mz
2 Marker Table 2 Marker Table

Type | Rel | Tre | H-Y e I ¥-Vale Function Resull | Type | Ref | Tre | X-Vahie I Y-Value I Function I Funstion Result J

M1 1 1.850174 GHz 23.24 dB 250 8 ML 1 1.850194 GHz 10.47 dBm =] 25,0 8

T 1 1.8500442 G 2920 317.70 kHz Tl 1 1 ; 475 cBm 317.70 kHz

2 1 1550615 Gz -3.67 120.0 1] i 1 an -6.08 cBm 56240

GPRS / Mid ch. EDGE / Mid ch.

Multiview | Spactrum (=]

Ref Leel 30.00 (Bm W SkHe
At AD4E SWT 37 s (~2.8 me) = VBW 20kHz  Mode Auto FFT

spactrum2 [ [Pivies [Seesm [)fspectrumz [

TTF

i
L3S L
N - e A
= 10
7 : 7 X
! 1 b
10 8- - - 10 8o -
A 1 /
a0z /! . e ' %,
7 T Y
20 - - 0o . 4
. ) o M
102 ot 10 =
Y A / L
oy s e e N 1y Lottt osepiraprtluste o1

0.
o L6 iz 1001 prs 2000 bz Span 2.0 Mtz 7 1,68 Giiz Span 2.0 Mz
2 Marker Table 2 Marker Table

Type | Rel | Tre | H-Vashe L ¥-Vale Function Function Resull | Type | Ref | Tre | X-Vahie I Funstion Result J

M1 1 1.879978 GHz 3. m - 250 8 ML 1 1.879971 GHz 25,0 8

T 1 1.8798402 GH iomn BW 319.70 kHz bl 1 1.8798422 GH. 317.70 kHz

2 1 15901595 Gz 1] i 16501598 Gz 5917.8

GPRS / High ch. EDGE / High ch.

Multiview | Spactrum (=]

el Lewel 30.00 B v SkHz
At A0 4E SWT 837 s (~5.8 ms) = VBW 20kHz  Mode Aute FFT

spactrum2 [ [Pumvien TSpecium () spectrum 2
raw s
by

e

MALL] 18 dber
T 190975200 GH)
i "
oy 1 -
|
¥ o F
Fi
| !
10 8- - 10 8o 2
20 28 20 —
i
I J D)
20 k e 4
i ; o
102 . - 10 &
- ) oon . b g MV M i
5 e ket T
0. prps
jcF 1.0008 Gz 1001 pis Span 2.0 MHz CF 1,0008 GHe 1001 pis 2000 Kz, Span 2.0 MHz
2 Marker Table 2 Marker Table
Type | Rel | Tre | H-Vashe: I Function Resull | Type | Ref | Tre | X-Vahie Y-Value I Function I Funstion Result J
M1 1 1.909782 GHz 23.48 dBm 250 8 ML 1 20.38 dBm =] 25,0 8
T 1 1.9096422 G 315.70 kHz Tl 1 5,57 Bm . 313.70 kHz
2 1 1.9099578 Gz 5043.7 1] i z -4.92 cBm 60853
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Test mode: WCDMAS850

RMC / Low ch.

HSDPA / Low ch.

Multiview | spectrum
Ref Level 30.00 (Bm
At ange Wi

TTF

Tspectrum2 [ 1

[Muttiview | spectrum

(] spactrum 2 @1

RBW 100 kHz
101 ms = VBW 3004HZ  Mode Aut

2 Mode Auto Swesp

flaaeiflos

A pal

0 cem 0o
10z wamn
0o s
20 .
CEFERNN 1601 pis Span 15.0 Mz CF 826.4 bz 1001 pis 1.5 MHz, on 15.0 MHz
2 Marker Table 2 Marker Table
Type| Rel | i | Kovhie: 1 ¥oVale Function Result | Type. | Rel | Tre | v, I ¥-Value Function Function Result |
M1 1 625.066 MHz 31.56 dBm 26 ML 1 825,441 MHz 6.0
T 1 623,987 M “4.23 Bm 4.88 MHz T i 624,017 M 4.78 MHZ
12 1 520,673 Mz -4.44 cBm 1658 T2 i 525,78 bz 1727
T e Mazcuring.. SNANIAI 08

RMC / Mid ch.

HSDPA / Mid ch.

Multiview | Spactrum
Ref Leel 30.00 (Bm
At ange Wi

TTF

Spectrum 2 | 1

[Muttiview | spectrum

[ ‘] Spectrum 2

RBW 100 kHz
101 ms = VBW 3004HZ  Mode Aut

MA[L] 5 diar
. i 37,1990 MHy
rs Ny
- o
o o (e o
1028
vl v T T
P Y Y N

ot -
20 cien e
102 10
0. sacem
0. prps
o 536.6 vz 1001 prs Spon 15,0 Mz 7 836.6 Mz 1001 pts 1.5 iz, Span 15.0 Mz
2 Marker Table 2 Marker Table

Type | Rel | Tre | H-¥ e I ¥-Vale Function Resull | Type | Ref | Tre | X-Vahie I Y-Value I Function I Funstion Result J

M 1 837.199 MHz 22.25 dBm 250 B ML 1 835.716 MHz 12.84 dBm =] 26,08

T 1 834,187 -4.06 Bm 4.78 MHz Tl 1 32 MH I 4.74 MHz

2 1 538,968 Mz -3.d5 BT 175.1 1] i 636368 Mz g Factar 1765

S L L

RMC / High ch.

Multiview | Spactrum
el Lewel 30.00 B
At 0B SWT

Spectrum 2 | 1

E e

RBW 100 kHZ
L01ms = VBW 300kHz  Mode Auto Sweep

hitd
~ N,
i Y
o -
10 8- e 10 8o e —
Ve, g e
i W o o] il
o' =5 = 2y
Arai,
20 e
102 10
0. sacem
0. prps
|cF 836.6 MHz 1001 pis. 1.5 MHz, pan 15.0 MHz_ [cF 8366 MHz 1001 pts. 1.5 MHz, an 15.0 MHz
2 Marker Table 2 Marker Table
Type | Rel | Tre | M-V e I Function Resull | Type | Ref | Tre | X-Vahie I Y-Value I Function I Funstion Result J
M 1 845.716 MHz 250 B ML 1 845.746 MHz 12.31 dBm =] 6.0 8
T 1 843,738 I 5.35 MHz Tl 1 843,723 M SaEBm 5.78 MHz
2 1 Bag. 088 Mz 156.1 1] i 699,507 Mz Bm____QFactor La 2
S L
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.
HSUPA / Low ch. HSUPA / Mid ch.
Multiview [ Spactumi (= )| spectrum 2 1 [Fvies [Seeemim ) skectuma (7]
R 100 beiz Ral Leval 30.00 & R 100 e
L ms = VBW 300k Mode futo Sweep o WS SWT 101 ms = VBW 300z Mode Auto Sweep
b
3 2
Y 5
20 200
R Y atalniad =S
0 20 e
. .
craze i 1001 pis LSWT Spon TS0 Mz CFE3EE M T001 pis LS Spon [5.0MIz
2Marker Table 2 Warker Tabls
Type | Ref | Trc | Xovalue I Y-vaie L Funation L Function Result Type | Ref | Trc | X-Value I Y-value L Function L Function Result |
it i §25.516 MHz 30.94 dBm e %0 e 1 #35.746 MHz 20.79 dBm e 2508
T 1 524,032 MH "SI dEm (o8 downBW 4.72 MHz T i 34,232 MHz TiE3dEm  ndB downBW 4.72 MHz
i 826,753 Mz S29dem O Factor 1743 12 i 836,353 MHz 496 dem _ Qfac 177.1
[y [y
HSUPA / High ch.
[~ spectrum 2 i 1
Ref Level 30.00 nBW 100 b4z
At ADGE SWI LOLms o VBW S00KE Mode Auto Swesp
1o
¥
TP e wa i
. W Wi W0 -
y-- Blank
T
-
.
s E 1001 pis L5, Spon 150 Mz
2Marker Table
Type | Ref | Trc | Movalue I Y-value L Funation L Function Result |
it i 845.731 MHz 342 dBm e 260
1 543,603 MH LsodEm  noB downBW 5.83 MHz
i 845,432 Mz s6ddem O Factor 1as.L
[y
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Test mode: WCDMA1700

RMC / Low ch.

HSDPA / Low ch.

Multiview || Spectrum | spectrum 2 C 1

Rel Lewel 30.00 dBm RBW 100 ke
At ADGE SWT L01ms = VBW 300kHz  Mode Muto Sweep

¢

MILL

- com BT
00m encem
joF 1.7124 GHz 1001 pts 1.5 MHz, n 15.0 MHz |oF 17129 GHz 1001 pts 1.5 MHZ, pan 15.0 MHz
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-Value V-Value L Function. Il Funetion Result | Type | Ref | Tre | X-Value -Val L Function i Function Result |

ML 1 1.711531 GHz 21.35 dBm ndg 26,0 ML 1 1.711516 GHz 21.46 dBm 260

T 1 71 He e B dowr B 4.79 MHz bl i 7 G .25 dBir 4.78 MHz

2 1 1 714758 Grz Q Factor 3569 T2 i 1714758 GHz 5 35 dBm 356.0

L L [ ]

RMC / Mid ch.

Multiview | Spectrum [ | spectrum 2 1

Rel Lewel 30,00 0 RAW 100 bz
At AD4E SWT LD1ms = VBW 00kH:  Mode futo Sweep

e

Mi[1
g = 20 A
0 £ .
o R
) fp (B
10 e e Sl e i
e -
- com BT
00m encem
jor 1737 e 001 pts 1.5 MiHz, i 15.0 MHe CF 17304 GHe. 1001 pts 1.5 Mz pan 15.0 Mz
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-Value Function. Il Funetion Result | Type | Ref | Tre | L Function ! Function Result |
M1 1 1.73 260 ML 1 260
T 1 5.77 MHz bl i dour BW 5.74 MHz
2 1 300 1 T2 i 3017
L SR

RMC / High ch.

Multiview | Spectrum [ | spectrum 2 1

[Fvies [Seeemim ) skectuma (7]

BW 100 b

Rel Lewel 30,00 0 ]
At VBW Z00 kM Mode futo Sweep

AD4E SWT LD1me
e

Rel Level 30,00 0

SWT 101 ms

MifL 21.26 dl Mi[1
. " .
=% - 20 I
0 L.
7 i o i i
J \
10 00 " 2, 10 0 S
et -fr.. y e
- com BT
00m encem
jor 17596 G 001 pts 1.5 MiHz, i 15.0 MHe [CF 1.7526 GHe. 1001 pts 1.5 Mz pan 15.0 Mz
2 Marker Table 2 Marker Table
Type | Ref | Trc | -Value L Function. Il Funetion Result | Type | Ref | Tre | X-Value ! Function Result |
ML 1 1.751731 GHz 3] 26,0 ML 1 1.751716 GHz 26.0
T 1 e B dowr B 4.78 MHz bl i o 4.78 MHz
2 1 Gz Q Factor 3665 T2 i L Gz 366.5
- ]
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KCTL

HSUPA / Low ch.

HSUPA / Mid ch.

Multiview | spectrum [ | spectrum 2 C 1

[Muttiview | spectrum

[ ) spectrum 2 1

100 k5t

RAW T
1ms = VBW 300 kM Mode Auto Sweep

Rel Level 30,00 &5
At

bt

0B SWT 1.01ms

REW 100 bz
VBW 300kHz  Mode fute Sweep

20 e a5
0z eas
EARIVIT 1001 pts 1.5 M. pan 15.0 MHz CF 1.7324 GHz 001 pts 1.5 MH pan 15.0 MHz
2 Marker Table arker
Type | Ref | Tre | Function, Funetion Result Type L Funetion Function Result I
M1 1 B 204 Z5.0 48
T 5 down BW 4.73 MHz B down BW 4.79 MHz
1 Factor 3614 tor 3611
]

HSUPA / High ch.

[~ | spectrum 2 ]_
nBW 100 ke
VBw 300 bz

o Swasn

)

20 o

0o

o 17506 Ghe 1001 pts 1.5 M. n 15.0 MHz
2 Marker Table
Type | Ref | Tre | X-Value ¥-Value L Function, Funetion Result |
M1 1 1.751731 GHz 20.27 dBm b wod
T i 750232 GHz " 96 dEm B down BW 4.72 MHz
1 573 dam Q Factor 3711
-

Blank
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Test mode: WCDMA1900

RMC / Low ch.

HSDPA / Low ch.

Multiview
Rel Lewel 30.00 dBm
At an

TF

Spectrum

B SWT L01me

T spectrum 2 C 1

RBW 100 ke
VBW 300Kz Mode futo Sweep

Rel Lewel 30,00 0
At
e

AD4E SWT LD1me

MifL
= ‘.._ 20 — ,‘
- 10
/ X \
7 7 ¥
10 che - 10 e J e
- e . o vy
0 - s . "
/ T
potpenmadd — 2ol A
- 20
- —
[CF 1.8524 GHz 1001 pts 1.5 MHz, n 15.0 MHz_ [CF 1.8524 GHz 1001 pts 1.5 MHz, pan 15.0 MHz_
2 Marker Table 2 Marker Table
Type | Ref | Trc | -Value V-Value L Function. Il Funetion Result | Type | Ref | Tre | X-Value ¥-Value L Function i Function Result |

ML i 1.851516 GHz 2147 dBm e 60 M 1 1.851531 GHz 21.13 dam 60

T i 850032 Gz se2dBm  ndB downBW 4.75 MHz T i 22 g “s01 dem 4.74 Mz

2 ! 188783 Griz 515d8m O Facter 3508 12 f 1 8%a7es G 483 dm piriv

(T ] Tm e
RMC / Mid ch HSDPA / Mid ch
C / Mid ch. SDPA / Mid ch.

Multiview | Spectrum [ | Spectrum 2 C 1

REW 100 bz
VBW Z00 kM Mode futo Sweep

it 21,48 Mi[1 21,4
v i 8
e w0 =
0 <
o f
-i0 o e P 10 e T
- i VY I 9 A ot
0 com o e J— pa gty
K "
A i, |
ot e
0o BT
00m encem
jor 168 Griz 001 pts 1.5 MiHz, i 15.0 MHe CF 168 GHe 1001 pts 1.5 Mz pan 15.0 Mz
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-Value i Il Funetion Result | Type | Ref | Tre | H-Value ! Function ! Function Result |
M1 1 2603 M 1 1.37 6.0
T 1 4.76 MHz bl i dour BW 4.75 MHz
2 1 3943 T2 i 395.6
L L SR

RMC / High ch.

HSDPA / High ch.

Multiview
Rel Lewel 30,00 0
At
e

Spaectrum [

AD4E SWT LD1me

Spectrum 2 C 1

[Muttiview | spectrum

[ spectrum2 (-]

BW 100 b

VBW 300kHz Mode fute Sweep

Rel Level 30,00 0

REW 10
SWT 101 ms = VBW 301

it 2009 dh Mi[1 20,09 d
9067010 G 9067010 G
.'._ a0 : -
0
. /
i § i ¢
10 00 < e 10 a8 : oty
1 \
b, o,
- com BT
00m encem
CF 1.0076 GHz 1001 pts 1.5 MHz, n 15.0 MHz |cF 19076 GHz 1001 pts 1.5 MHZ, pan 15.0 MHz
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-Value V-Value L Function. Il Funetion Result | Type | Ref | Tre | X-Value ¥-Value L Function i Function Result |
ML 1 1.906701 GHz 20.05 dBm ndg 26,0 ML 1 1.906701 GHz 20.05 dBm 260
T 1 50 e “6.09 dBm B dowr B 4.79 MHz bl i 905157 G .09 dEm 4.79 MHz
2 1 Gz £.11 dam Q Factor 376 T2 i 1903083 Gz 511 dBm 397.6
L [ ]
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HSUPA / Low ch.

HSUPA / Mid ch.

Multiview | Spectrum [ | spectrum 2 C 1

[Muttiview | spectrum

REW 100 K-z
Ims = VBW 300 kHe  Mode Auto Sweep

Rel Level 30,00 &5
At

bt

0B SWT 101 ms

[ j] Spectrum 2

RAW
vBW

1

Modde iute Sweep

100 bz
ke

20 a2

RS =

20 -k
0k e

o 18504 Ghe 1001 pts 1.5 M. pan 15.0 MHz CF 1,58 GHz 001 pts 1.5 MH pan 15.0 MHz
2 Marker Table 2 Marker Table
Type | Ref | Tre | ¥-Value Function, Funetion Result | Type | Ref | Tre | X-Value V-Value L Funetion Function Result I
M1 1 16.65 dBm & 26,0 8 | 1 5048
T 1 .02 dBm 5 down BW 4.78 MHz i B down BW 4.75 MHz
1 4 dBr Factor 3877 i tor 3956

HSUPA / High ch.

[~ | spectrum 2 ]_

RBW 100 ke
VBW 300 kriz

Maode Auts Sweep

0
0z
& 19076 GHe 1001 pts 1.5 M. n 15.0 MHz
2 Marker Table
Type | Ref | Tre | XValue ¥-Value Function, Funetion Result |
M1 1 1.906731 GHz 16.65 dBm & Zod
T ! 6,13 dEm 5 down BW 5.35 MHz
1 a dBr Factor 356 4
L

Blank
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99% Occupied Bandwidth

Test mode: GSM850

GPRS / Low ch.

EDGE / Low ch.

Multiview ] Spectrum spectrum2 [ ] [Muriview ]
. RBW 5 1z Ref Lewel 30
5] & VBW 20KHE Made Auta FFT

29,51 dier
/ -, 52415200 M) 57418200 MH)
i 1 o A
7 : it e
\ W
N ‘“ T i
\ [
o
{ | d \
10 e i 10 e 1 A
A oy
20 e . e ! -
"
20 30 -
7 \ \
iy \, . 1,
- s 0 -
e ! L LY Teum,
o] POTCLL s T, W AT L
00m encem
jor g94.2 iz 1001 pis Span 2.0 MHe CF 824.7 Mz 1001 pts Span 2.0 MHe
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-Value 'Val Il Funetion Result | Type | Ref | Tre | X-Value ! ¥ -Walue ! Function Result |
ML 1 824.182 MHz 29.81 dBm 244.373368138 kHz M 1 824.182 MHz 22.89 dBm 242.004346269 kHz
Ti i 524.0 1 1555 dem 00551635 M Ti i 52407973 M 5,50 dEm 5242007331
2 1 14.45 dam 635192177 He T2 i 530 dBm 733.11062550
[ T [
GPRS / Mid ch
1a cn.
[spectrumz [ ] [ spectrum
ROW & iz .
SWT 537 s - VBW 20 kHe  Made duta FFT SWT 837
Ty MiLL) 30,03 dl
/ ' §96.57600 4] 4
! l " B,
7 N LA
d y
1 -
/ . i \
10 dom ¥ 0o 1
i
20 e S e 1
4 r \,
30 e - 20t 7
0 a1y e L2 o wal
. YR o, . f kel
e i sateborte A it ot s
00m e
joF 836.6 vz 1001 pts Z00.0 ke Span 2.0 MHe CF 5366 Wiz 7001 pts 7000 iz Spon 2.0 Mz
2 Marker Table 2 Marker Table
Type_| Ref | Trc | L L Function Result | Type | Ref | Tre | X-Value L Y-value L Function L Funtion Result |
M1 1 30.032 dBm 2432. k M1 1 B3 22.45 dBm 248.0¢
T 1 ‘ T 1 6.75 dBm 0 [
2 1 1z i 7.56 dem

GPRS / High ch.

EDGE / High ch.

=1

[ | spectrum

e
VBW 20 kH:

Made Aut FFT

Rel Len

Ereetmmaznn (=]
o 2

el 30,00

29.37 i
» 4874410 Wiz :
. - B +
f b o
10
w. o
/ \ )i
10 an e 1 10 e ' |
/ M ’ 4 N
20 e 20
7
/ "
f . 0
Tuehn, R e
. W S ad T N
0 cem a0
| EEEEEEER 1001 pis Span 2.0 Mz EEREERIR 7001 pts I Spon 7.0 Mtz
2 Marker Table 2 Marker Table
Type_| Ref | Trc | X-Value V-Valye L Function Resull | Type | Ref | Tre | X-Value L -Vl L Functien L Function Result |
ML 1 848.7441 MHz 29.37 dBm 243.715232607 kHz M1 1 848.8679 MHz 23.16 dBm 250.466360415 kHz
Ti i 843 67916 M 16.10 dem 843 A01022055 MK T b [ e 9,58 dam 0 848 3323 M
12 1 Nz 15.23 dsm 1 (22085047 kb 12 : 543 = 7.53 dam 96,6771 35
R v
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Test mode: GSM1900
GPRS / Low ch.

EDGE / Low ch.

Multiview

spactrum (- [Epesma [
mEW = in
| S BW 20 e Mode Auts FFT

25,25 b}
185021200 61
e i 20
: ) w ¥ T
/ \,
/ ' . L
/ 1
-10 cibn T -10 dBm- " \
20 o L 20 = U L
\‘ N
50 30 Lt
", g
. . 408
| =
. A ot . o " M

. 20
[CF 1.8502 GHz 1001 pts 200.0 kHz, Span 2.0 Mz [CF 1.8502 GHz 1001 pts 200.0 kHz, Span 2.0 MHz
2Marker Table 2 Marker Toble

Type | Ref | Tre | X-value I ¥-value L Function L Function Result | Type | Rel | Tre | X Value 1 ¥-vValue L Function 1 Function Resuit |

ML 1 1.850212 GHz 23.25 dBm n 343.570793278 kHz i i 1.850184 GHz 2135 dBm o 241.927439378 kHz

T 1 7 G Occ B Certroid 0200456 GHz T i 1.85007945 Gz 9,20 dm | 850200415 Gz

F L ey Fran Offset 4311004 2 r2 i 155032138 GHz 513 dem 4151135

] [T

GPRS / Mid ch.

Multiview

Spectrum Ispectruma ]

ROW 5 iz
SWT 237 s VBW 20 kHe  Made Auto FFT

Mi[1] 2291 dim|
il 187998200 GHa
. n
/
o y
10 cen 10 e £
g o / 1
20 dam- -20 dem. — K
30 ce o 50 e :
" i
|40 citon- by |40 doem. v
. TN B Vs e srtebohnhanet” e o
. .
CF 1.65 GHz 200.0 kHz, Span 2.0 MHz CT 1.68 GHz 200.0 kHz, Span 2.0 MHz
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-value Function I Function Restlt | Type | Ref | Tre | X-Value Function I Funciion Result

ML 1 1.879982 GHz 243.260879505 kHz ML 1 1.879992 GHz ] 241.433494754 kHz

T 1 i o controid 1, 88000085 GHz T i n o centroig 1 880000044 Gz

12 1 1.8801, GHz Freg Offsst §50.210326433 Hz 12 1 req Offset 43.703168392 Hz

T [y [y

GPRS / High ch. EDGE / High ch.

Multiview

spectrum (= Speesuma (]

SWT 237 s

ROW 5 iz
VBW 20 kHe  Made Auto FFT

o w0 -
I A ’
. o 7 T
7
d /
{ A [
{ L 2010 \
10 00 y ; o X
- Wi,
20 dm: ® 20 e ] =t
7 7 B
30 s 20 e +
0 dom - o
Ny AP AT PP PN s I — o
o0 dem 0t
CF 1.0098 GHz 1001 pts 200.0 khz, Span 2.0 MHz [CF 1.9008 GHz 1001 pts Span 2.0 MHz
2 Marker Table 2 Marker Table
Type | Ref | Trc | X-valug I ¥-Vaiue L Fungtion Il Function Restlt | Type | Ref | Tre | Y-Value i Funcion Result |
ML 1 1.909782 GHz 23.23 dBm " 243.440177186 kHz ML 1 20.76 dBm 241.999401933 kHz
i i i 52 o s 0o Bw Certrcid 190980035 Ghz T i 5 50 dBm 509800353 Gz
T2 1 190 07 GHz Freg Offsst 349.985552788 Hz T2 1 £.55 dBm 36250745903 Hz
J N e
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Test mode: WCDMAS850

RMC / Low ch.

HSDPA / Low ch.

Multiview ] Spectrum BrTral

RBW 100 fre
SWT 101 ms = VBW 300 k- Made Auto Sweep

13 5
0 \
L2 w0
o
Y e
e al LISS P .
e s T
30 B
20 e 0
< e e
jor 576wz 1001 pts I Span 150 Mz CAFELIR 1001 pts L5WE Span 15 0 Mz
2 Marker Table 2 Marker Table
vpe | Rel | Trc | X-Value Function Function Result | ype_| Ref | Trc | Y-value Functien Function Result |
1 1 825.516 MHz 4.217987548 MHz 1 23.73 dbm 4.211764891 MHz
TI 1 615 Mz et B Cortraid 25, 390507605 MHz Tl 1 T0.21 dem centroid 5245t M
T2 1 526,4995 Mz oz B Freq Offsat 345 itz 12 : 10,00 dam 2 Offsst 593 kiz

RMC / Mid ch.

HSDPA / Mid ch.

Multiview | spectrum

" Ispeetuma ]

ROW 100 Frz
SWT 101 ms = VBW 300 kez  Mode Auto Sweep

MIL1] 22.49 dbe
u 35,7010 M} "
o L = i
- 10 7 -
{ A /
i J n
Lidary o Y
u: i
. s e e AT
S . ol
30 20
20 e 0 e
< e e
[CF 536.6 Mz 1001 pts 1.5 MiHz Span 150 MHz [CT 836.6 Mz 1001 pts 1.5 Mz, Span 15.0 MHz
2 Marker Table 2 Marker Table
ype | Refl | Trc | H-Value A Function Function Result | wpe | Ref | Tre | Y-Value | Funetion Funclion Result |
L 1 835.701 MHz " 4.196273848 MHz 1 22.24 dBm 4.19748411 MHz
T 1 B55 Mz Occ B Cortroid 5 T 1 T1.96 dem 93 M
T2 1 536.6818 MHz C Freg Offsst T2 1 10.70 dBm t 169623 kiHz

RMC / High ch.

Multiview | spectrum

C[speemmman (-]

ROW 100 Frz
VBW 300 ke

SWT L0t ms Maode Ao

Tz 1 Freq Offzet

50 s 50
30 dom 0 cm
0 die 0 dim
|G 8i6.6 vz 1001 pis 1.5 hariz, Span 15.0 Mtz G 536.6 Mz 1001 pts L5 Wiz, Span 15.0 Mz
2 Marker Table 2 Marker Table
vee | Ref | Trc | Hovalue Y-Walue Function Function Result | ype | Rel | Tre | Y-Vale Function Function Result |
1 1 847.199 MHz 22.19 dBm 4.262250646 MHz 1 22.99 dBm 4.282435216 MHz
T 1 294 VHz 10 Centroid 845, 590507675 Mz T 1 By

249414 MHZ

1 10 m
T2 1 10.32 dém 5505 kHZ
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HSUPA / Low ch.

HSUPA / Mid ch.

Multiview | Spectrum

" spectrum 2

[ | spectrum j@mmmz =

100 ke

Rel Level 30,00 ROV 3
At 15 = VBW 300 ke Mode futo Swee

04 SWT 101

e

Rel Level 30,00 d8m ROW 100 bz
At A0 4E  SWT 1.01ms = VBW 300kHz  Mode fute Sweep
bt

- L. LN
n falv . W
i
20 a5
s o
pan 15.0 MHz [CF 836.6 Mz 001 pts 1.5 MHz, pan 15.0 MHz

|oF 826.4 Mz 1001 pts 1.5 MHz,
2 Marker Table
Type | Ref | Tre | X-Value ¥-Value i
L 1 825.516 MHz 20.
T 1 5243241 WHz
a1 MHz

2 Marker Table
Type | Rel | Tre |
ML 1
T i
i

HSUPA / High ch.

Multiview || Spectrum BrTral
Ref Level 30.00 dEm ABW 100 1
At ADCE SWI LO1ms o VBW S00KE Mode Auto Swesp
o
i
N,
et
T
0 e
-
[CF 846.6 MHz 1001 pts n 15.0 MHz_
2 Marker Table
Type_| Ref | Tre | X-Value ¥-Value
M1 1 B845.731 MHz 21.23 dBm
T i 844 4705 WHz 879 dBm
! 35,7123 1z 512 dem 5 bz

Blank
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Test mode: WCDMA1700

RMC / Low ch.

HSDPA / Low ch.

Multiview ] Spectrum * I spectrum 2

8|

[ Jspectrum spectrum 2

RBW 100 kre

SWT 101 ms = VBW 300 k- Made Auto Sweep

MI[1] 21.11 diiem MifL
17130740 v --
’ s ¥ )
: w
- o
-10 e — — 10 dbe = =
20 dem s 20 doem -
i 2
- -
- -
CF 1.7124 GHz 1001 pts 1.5 MiHz Span 150 MHz JCF 17124 GH 1001 pts 1.5 Mz, Span 15.0 MHz
2 Marker Table 2 Marker Table
Type | Ref | Trc | X-Vaiue ¥-Vaiue Fungtion Il Function Resull | Tvpe | Rel | Tre | X-Value -Vail Function. Il Function Result |
ML 1 1.713074 GHz 21.11 dBm 4.166876407 MHz ML 1 1.711531 GHz 21.52 dBm ] 4.170443157 MHz
i 1 1.7103202 Gz i 02k B Cetroid 1.712003635 Gz T 1 17103204 BHZ 1159 dom contiod 171240500
12 1 1.7144871 GHz C Freg Offsst 3.634504357 kHz T2 1 17144909 GHz 10.99 dBm req Offsat 5639163111 k
J N e AR e

RMC / Mid ch.

HSDPA / Mid ch.

Multiview | spectrum

" Ispectuma ]

ROV 100

SWT L01ms = VBW 300kHz Mode Auto Sweep

MI[1] 21.23 diir]
1.73153 10 GHe}

0 cm B
0ot a0
CAREAISI 1001 pis 15, Span 15.0 Wiz (ERWAFETSE 7001 pts LS Wz Span 5.0
2 Marker Table 2 Marker Table
Type_| Ref | Tre | X-Value Function L Function Result | Type | Ref | Tre | X-Value Y-value Functien L Function Result |
M1 1 1.731531 GHz 4.241464393 MHz M1 1 1.731501 GHz 20.68 dBm 4.248332898 MHz
TI 1 1,730262 GHz centroid 745 Gz T 1 1.7302549 GHz 9.10 dBm roid 1732375033 GH.
T2 1 17345035 GHz $.85 dam Freq Offset 4267253 12 : 17345032 GHz 9,85 dam q Offset 20,9671 7624 briz

RMC / High ch.

HSDPA / High ch.

Multiview | spectrum

" Ispectuma ]

[ | spectrum

ROV 100

SWT L01ms = VBW 300kHz Mode Auto Sweep

3 3
- - - B —
7 k¢ “ ki
T
. o
10 0 ’ - . oot -
0 cm B
0 cem et
o 17576 Gitr 1001 pis L5 Wiz, i 15.0 Witz 67 17576 Gri 1001 pts 1.5 Wiz pan 15.0 Mtz
2 Marker Table 2 Marker Table
Type_| Ref | Tre | X-Value ¥-value Function L Funetion Result | Type | Ref | Tre | X-value Functien L Function Result |
M1 1 1.751731 GHz 21.39 dBm 4.162528931 MHz M1 1 1.751716 GHz 4.163239111 MHz
TI 1 1,750513 GHz 11 Cec B Centroid 1752504224 G T 1 1.7505116 GHz roid 1752593208 GHz
T2 1 17546755 GHz oz B Freq Offsat 2041 12 : 17546748 GHz q Offset z
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HSUPA / Low ch.

HSUPA / Mid ch.

Multiview | spectrum =

[ | spectrum

Ispectuma (]
RV oo

" I spectrum 2

100 5

Rel Lewel 30,00 &2 ROV 3
At 15 ® VBW 300 kH: Mode Aute Sweep

el Level 3000
At

dem 3
A0 4E  SWT 1.01ms = VBW 300 krz  Mode futo Sweep

0 swr Lo
o e
| 1
; ! S
e
N [ o] it
5
E e
e e
JCF 17124 Gz 1001 pts 1.5 Wiz, Span 15.0 Mz [CF 17324 Gl 1001 pts 1.5 Miiz Span 15.0 Mz
2 Marker Table 2 Marker Table
Type | Ref | Trc | H-Value -val L Function Function Restll | Type | Ref | Tre | X-Value Y-value L Function Funciion Result l
ML 1 1.711501 GHz 19.86 dBm 4.162367263 MHz ML 1 1.731501 GHz 20.07 dBm 4.2340. 2 MHz
T 1 1.7103301 GH 10,13 dem 1712411377 Gri T 1 1.730273 G 5.29 dBm 1732390033 Gl
' 17144325 Griz 2.5 dom 11277303304 btz : 1734507 G 552 dom =
[y

HSUPA / High ch.

Cl

Multiview ] Spectrum o I spectrum 2
Ref Level 30.00 dEm ABW 100 1
At 048 SWI L01ms e VBW 00k Mode futo Swemp
1o
o b
Vol A
Fope -
. [y
i
.
.
[ 7sze iz 1001 pis L5, Spon 150 Mz
2Marker Table
Type | Ref | Trc | ¥-Value I Y-vaiue L Funation Function Result |
o i 1.751731 GHz 20.32 dBm 4.159875797 MHz
1 1,750523 G .60 dBm 1.752602923 G
i 1.7546623 GHz 9.42 dem 087 ke
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Test mode: WCDMA1900

RMC / Low ch.

HSDPA / Low ch.

Multiview ] Spectrum BrTral

[ Jspectrum

[spectrum 2

RBW 100 fre
SWT 101 ms = VBW 300 k- Made Auto Sweep

4 k1
T
| \ ! \
10 b : - L i
20 dom = s -
I i
o, iy o
20 o
0 die
| Lasza Gz 1001 pis 1.5 hariz, Span 15.0 Mz CF 1.6524 GI: 001 prs L5 Wiz, Span 15.0 Mz
2 Marker Table 2 Marker Table
vee | Ref | Trc | H-Walue I Function Function Result | ype | Rel | Tre | X-Value Y-Value Function Function Result
1 1.851516 GHz 4.147176611 MHz 1 1.851516 GHz 21.11 dBm 4.147037258 MHz
T 1 1.8503228 GHz C Centroid 1852396 1 1.8503214 GHz 10.44 dm Centroid 85231 GHz
IF 1 1.8534699 Gz o Freq Offzet 1 18544684 GHz 10.95 dém =g Offsat iz

RMC / Mid ch.

HSDPA / Mid ch.

Multiview

spectrum - Epeamima ]

[ | spectrum

ROW 100 Frz
SWT 101 ms = VBW 300 kez  Mode Auto Sweep

MI[1] 20,39 dim) MifL
1879041064
ki ki
| / \
10 chem " I ! \
| - | P
. < ; :
o w —
o, .
0 e
.
CF 1.65 GHz 1001 pts 1.5 MiHz Span 150 MHz CT 1.68 GHz 1001 pts 1.5 Mz, Span 15.0 MHz
2 Marker Table 2 Marker Table
ype | Refl | Trc | X-Value A Function Function Result | wpe | Ref | Tre | K-Value Y-Value | Funetion Function Result
1 1.879041 GHz 4.151739118 MHz 1 1.880599 GHz . 4.152409926 MHz
T 1 1.879161 GHz Occ B Certroid 1679994018 GHz i 1879994581 GHz
T2 1 1.8820689 GHz C Freg Offsst 1 et 455 3

RMC / High ch.

Multiview

spectrum - Epeamima ]

[ | spectrum

ROW 100 Frz
SWT L0Ims = VBW 300 ke Made Auto

MI[L] 20.26 di Mi[1] 2022 a8
0067310 G 9067160 GH
10 cten- P Iw-‘
.
s \ - N "
- Ml
-
e
[ To076 i T001 pis L5 Spon TS0 Mz CF 100767 1001 pis L5, Spon [5.0MIz
2Marker Table 2 Warker Tabls
vpe_| Ref | Tro | ¥-value V-value Function, Function Result | ype | Ref | Tr | X-Value V-Value 1 Function Function Result
i 1906731 GHz 20.26 dBm 4.169412969 MHz 1 1.506716 GHz 20.22 dBm 4171877234 MHz
T 1 1.9052985 GHz I Occ B Certroid 1 So7sEsE! G i 19054973 Ghiz 1031 dam 1507583191 G
T2 ! Ccc B Freq Offset 16616920297 iz i 19096681 Gz 250 dem frast 16606737183 btz
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HSUPA / Low ch.

HSUPA / Mid ch.

[ | spectrum

Ispectuma (]

Multiview | spectrum " I spectrum 2 [ 1
Rl Level 90.00 01 ROV 100
e 0GB SWT 101 ms = VBW S0kez  Mode duto Sweep

REW 100 1

Rel Level 30,00 d8m v 3
At VBW 300 ke

4B SWT 101 ms Maode Auto Sweep

iy pres
e - -
20
[y
0 o
a0 o8
[CF 1.8524 GHz 1001 pts 1.5 Mz, Span 15.0 MHz [CF .68 GHz 1001 pts 1.5 MiHz, Span 15.0 MHz
2 Marker Table 2 Marker Table
Ivpe | Rel | Trc X-value Y-vaiue L Eunction Eunction Resuit | Iype | Rel | Jrcl X-Vaiue ¥-value L Eungiin Fungtion Result |
M1 1 1.851531 GHz 20.48 dBm o 4.18577! M1 1 1.879116 GHz 20.87 dBm 4.19924903: Hz
T i 850317 G 551 dom o ¥ i L 8779046 Gl 545 dom T
h \ssasast oriz 33 dém h o100 iz $52 b | aosic

HSUPA / High ch.

Multiview ] Spectrum BrrTre|

Ref Level 30.00 dEm ABW 100 1

At 048 SWI L01ms e VBW 00k Mode futo Swemp
1o

20 25
0ot
o 15076 Giir 7001 pts LS Wz Span 15.0 Wiz
2 Marker Table
Type_| Ref | Tre | X-value Y-value L Functien Function Result |
L 1 1.906716 GHz 19.70 dBm oo 4.22554135 MHz
T 1 1.9054717 GH 5,03 dom 1.907584456 Gz
1 1:3096472 GHz 5.54 dam 15.544370129 kiiz
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